o o

GOVERNMENT AFFAIRS COMMITTEE

Minutes of Meeting - February 21, 1977

Present: Chairman Gibson
Senator Foote
Senator Faiss
Senator Gojack
Senator Raggio
Senator Schofield

Also Present: See Attached List

Chairman Gibson opened the fourteenth meeting of the Government
Affairs Committee at 2:00 p.m. The first order of business was
to go over the new amendments on SB-25.

Frank Daykin stated that this bill now does two things with the
previous changes. 1lst it removes the requirement of paying taxes
from the gqualifications of elected officials in city and unincor-
porated towns. It also removes the requirement of being a regis-
tered voter for nonpartisan offices. Both of these changes

stem from the supreme court decision.
[...]
Water District 99,200 100,800
Henderson 7,000 33,000
Boulder City 2,000 13,000
Maximum annual deliveries 132,200 166,800

* Contract No. 14-06-300-1974 between the U.S. and CRC dated
August 25, 1967.




T 2-1
Table 2
SOUTHERN NEVADA WATER SYSTEM
SECOND STAGE WATER QUALITY CRITERIA
1/13/76
Maximum  Not
Recom- Contami- De-
mended nant vel- SNWS SNWS
Characteristics Goals* Levels* oped* Record#* Criteria*
INORGANIC CHEMICALS
Aluminum 0.05 - - 0.194 0.05
Arsenic 0.01 0.05 - 0.01 0.01
Alkalinity - - - 129 P
Ammonia (N) - - a <0.05 0.01
Barium - 1.0 - 0.106 1.0
Boron 1.0 - - - 1.0
Cadmium - 0.01 - 0.001 0.01
Calcium - - a 87.6 P
Chloride 250 - - 90.4 P
Chlorine (Residual) 2 1.0 - - 1.14 20.5
Chromium VI - 0.05 - 0.000 0.05
Copper 0.2 - - 0.0125 0.2
Cyanide - - b - P
Fluoride 1.6 1.6 - 0.55 P
Iron 0.05 - - 0.019 0.05
Lead - 0.05 - 0.000 0.05
Magnesium 125 - - 29.1 P
Manganese 0.01 - - 0.002 0.01
Mercury - 0.002 -~ 0.0019 0.002
Molybdenum - - a 0.008 P
Nitrate (N) - 10 - 0.02 10
Nitrite - - a 0.00 P
Oxygen Dissolved 2 3.0 - a 1.0-8.0 >3.0
Phosphate - - a 0.014 P

<ok



T 2-2
Table Ii-3, SOUTHERN NEVADA WATER SYSTEM
SECOND STAGE WATER QUALITY CRITERIA, continued
Maximum  Not
Recom- Contami-~ De-
mended nant vel- SNWS SNWS

Characteristics Goals* Levels* oped* Record* Criteriax
Potassium - - a 4.34 P
Selenium - 0.01 - 0.005 0.01
Silica - - a 9.5 P
Silver - 0.05 - 0.000 0.05
Sodium - - b 109.4 P
Sulfate 250 - - 317 P
Zinc 1.0 - - 06.017 1.0
Total Dissolved

Solids (Residue) 500 - - 749 P
Hardness (CaC03) 80-100 - - 325
ORGANIC CHEMICALS
Carbon-Alcohol

Extract 0.10 - - - P
Carbon-Chloroform

Extract - - b 0.034 P
Carbon Dioxide - - a 3.8 P
Foaming Agents 0.20 - - - 0.20
Organic Carbon (TOC) - - - 1-10 P
Phenols 0.001 - - - 0.001
Pesticides

Aldrin 0.017 - b Nd 0.010

Chlordane - - b Nd 0.003

Endrin - 0.0002 - Nd 0.0002

Heptachlor - - b Nd 0.0001

Heptachlor Epoxide - - b Nd 0.0001




T 2-3
Table 11I-3, SOUTHERN NEVADA WATER SYSTEM
SECOND STAGE WATER QUALITY CRITERIA, continued
Maximum  Not
Recom- Contami~ De-
mended nant vel- SNWS SNWS
Characteristics Goals* Levels* oped*  Record* Criteria%*
Lindane - 0.004 - Nd 0.004
Methoxychlor - 0.1 - Nd 0.1
Toxaphene - 0.005 - Nd 0.005
Chlorophenoxy Herbicides
2,4-D - 0.1 - Nd 0.1
2,4 5-TP (Silvex) - 0.01 - Nd 0.01
Persistent Organics
Polychlorinated
Biphynels (PCBs) - - b - P
Phthalate Esters - - b - P
RADIOLOGICAL FACTORS
Gross Alpha including
Ra226 (PCi/L) - - b Uk 15
Cesium 134 (PCi/L) - - b Uk P
Todine 131 (PCi/L) - - b Uk P
Strontium 89 (PCi/L) - - b Uk P
Strontium 90 (PCi/L) - - b Uk 2
Tritium (PCi/L) - - b Uk 20,000
BACTERIOLOGICAL
Coliform Organisms/
100 ml 0 1 - 0 1.0
Microorganisms (Plankton)
Areal Standard Unit 200 - - - 200
Number /ml 600 - - 671 600

PATs



T 2-4.
Table II-3, SOUTHERN NEVADA WATER SYSTEM
SECOND STAGE WATER QUALITY CRITERIA, continued
Maximum  Not
Recom~ Contami- De-
mended nant vel- SNWS SNWS

Characteristics Goals* Levels* oped* Record¥* Criteria*
PHYSICAL PARAMETERS
Color-Unit 3 - - 1.4 3.0
Odor-Threshold 1.4 - - 1.4 1.4
pH 6.5-9.0 - - 7.8 7.5-9.0
Residue

(Nonfilterable) c - - 749 P
Taste Unobjec~ - - - Unobjec-

tionable tionable

Turbidity (TU) 0.1 1.0 - 0.1 0.1
Specific Conduct-

ance (u mho) - ~ a 1,107 P
CORROSION & SCALING FACTORS
Incrustation of 2

stainless steel (mg/em”) £0.05 d - - P
Corrosion of gal-

vanized iron (mg/cm™) £5.0 d - - P
Corrosion of galvanized

iron (mils per year) 1.0 - - 2.13
Langlier Index 20.5 - - - 0.2

*Indicated in mg/l except where otherwise stated.

~ Unknown.
~ Prevailing:

ru?c:;:nn EU“N
!

during treatment.

- No known attempts are being made to set allowable limits.
~ EPA is studying effects and will set limits based on results of the study.
~ Not detectable.

Virtually suspension free, function of turbidity.

- Coupon tests (90-day test).

an accepted characteristic undergoing little or no change




T 3-1

STATE OF NEVADA
DIVISION OF

COLORADO RIVER RESOURCES

TABLE 3

PROPOSED BASIS OF DESIGN
FOR SECOND STAGE

OF

ALFRED MERRITT SMITH

WATER TREATMENT PLANT

BOYLE+*CAROLLO ENGINEERS



PROPOSED
BASIS OF DESIGN
ALFRED MERRITT SMITH
WATER TREATMENT PLANT

PRINCIPAL PLANT FEATURES
Surface water supply from Lake Mead
Aeration
Two stage rapid mix
Tapered energy flocculation
High-rate, dual-media filtration
Wash water and plant water pumps
Wash water solids separation by gravity settling
Wash water recovery pumps for backwash water recycle
Waste sludge thickening and drying

Chemical feeders and storage

Low-profile plant design

Administration and Control Building

PLANT CAPACITY

Unit Present Proposed
Design capacity (design flow on
maximum day) mgd 200 400
Filter hydraulic capacity (1.5 x mgd 300 600

design cap)

Minimum flow mgd 20 20




PLANT COMPONENTS

Aeration basin - for maintenance of
dissolved oxygen levels and taste
and odor removal

Number of basins
Number of aerators
1 Row of five surface turbines
Size of basin
Nominal width
Nominal length
Average water depth
Total net volume
Detention time @ design capacity

Rapid mix, first stage - for
homogeneous dispersion of
coagulant

Number of units

2 Parallel units, 1 mixer each
Design capacity each unit
Hydraulic capacity each unit

Velocity gradientoat design
capacity and 59 F water
temperature

Rapid mix, second stage - for
other chemical mix

Number of units

2 Parallel units, 2 mixers each

Design capacity each unit

Hydraulic capacity each unit

Velocity gradientoat design
capacity and 59 F water
temperature

Tapered energy flocculation basins -
for floc agglomeration
Number of basins
Design capacity each basin
Size of each basin
Nominal width
Nominal length
Average water depth
Net volume each basin
Total net volume
Detention time at design capacity

Unit Present

each
each

feet
feet
feet
cf
sec

each 1

mgd 200
mgd 300

ft/sec/ft

each 1

mgd 200
mgd 300

ft/sec/ft

each
mgd

feet
feet
feet
cf
cf
min

T 3-3

Proposed

16
70

17
17,850
30

2
400
440

1000-1200

4

400
440

100-500

10
40

80
87

16
111,360
1,113,600
30

297



T 3-4

Flocculators in each basin

1l - row of five plate turbine

flocculators imparting a velocity

gradient* range of

1 - row of five plate turbine

flocculators imparting a velocity

gradient* range of

1 - row of five plate turbine

flocculators imparting a velocity

gradient* range of

l - row of five plate turbine

flocculators imparting a velocity

gradient* range of

1 - row of five plate turbine

flocculators imparting a velocity

gradient* range of

Range of Gt = 135,000 - 27,000

*Velocity gradients (G) based upon a water temperature of 59°F.

High-rate, dual-media filters
. Number of basins =

Filtration rate @ design capacity

Filtration rate @ hydraulic capacity

Size of each filter basin
Width
Length
Water depth to filter floor
Surface area of media per basin
Number of filters per basin
Dimensions of "filter halfs"
Width
Length
Surface area of media
Net volume of water per basin
Total volume of water all basins
Detention time @ design capacity

Unit

ft/sec/ft

ft/sec/ft

ft/sec/ft

ft/sec/ft

ft/sec/ft

each
mgd/filter
gpm/filter
gpm/sf
mgd/filter
gpm/filter
gpm/sf

feet
feet
feet
sf

each

feet
feet
sf
cf
cf
min

Present

Proposed

10

20
13,900
5.0

30
20,850
7.5

39
87.5
12
2,800
2

16

87.5
1,400
16,800
168,000
9

125-25

100-20

75-15

50-10

25-5

20

20
13,900
5.0

30
20,850
7.5

39
87.5
12
2,800
2

16

87.5
1,400
16,800
336,000
9




Filter media
Depth of anthracite
Effective size anthracite
Uniformity coefficient anthracite
Depth of sand
Effective size sand
Uniformity coefficient of sand

Support gravel
Depth of gravel
Number of layers
Type of underdrain

Backwash rate - design

Backwash rate - maximum

Filter agitators
Type

Source of water

Filter effluent controllers
Number

Type

Control

Plant service water
Existing
Service water pumps
Number of pumps
Capacity each pump
Source of supply

Proposed
Plant service water piping
! from discharge of pumping Plant

Plant service water back~up pum
Number of pumps
Capacity of each pump
Source of supply

Unit

in

in

in
each

in/min
gal/min/sf
mgd
in/min
gal/min/sf
mgd

Clearwell-fore

each

each
gpm

1B unit

ps
each

gpm

Present

20
0.70
1.75
10
.45
1.50

12
4
Leopold tile

36
22.5
45

Rotary sweeps

with nozzles

bay

10
Propeller
meters
Master &
manual

4
750
5 mg forebay

T 3-5
Proposed

20

0.9-1.0
<1.75

10

.45-.55
<1.50

12

4

Wheeler or
Leopold

24

15

30

36

22.5

45

Rotary sweeps
with nozzles
and possible
air agitation
Pumping Plant
1B discharge

20

Venturi

Computer mas-
ter remote &
local manual

4
750
12 mg forebay

208



T 3-6

Unit Present Proposed '
Wash water pumps
Number of pumps each 2(+1 spare) 2(+1 spare)
Capacity each pump mgd 22.5 22.5
Source of supply 5 mg forebay 12 mg forebay
Wash water recovery system
Holding basins
Number 1 -
Capacity gal 800,000 -
Clarifiers
Type Upflow Gravity
Number 1 3
Diameter feet 110 125
Operation Continuous Batch
Capacity, each mgd 12 16%
Total capacity mgd 12 48%*
Surface loading rate gpd/sf 1,440 3,900%*
Thickeners
Type - Gravity
Number - 2
Diameter feet - 65
Operation - Batch
Capacity, each mgd - 0. 3%*%
Total capacity mgd - 0.6%%%
Surface loading rate gpd/sf - 90**%
Recovered wash water pumps - for
backwash water recycle
Source of water - Gravity clarifiers
~ Number of pumps =~ ' ' o - 3 S
Capacity each pump mgd - 20
Sludge drying beds
Type Sand filter Solid bottom
Number 5 20
Size, each sf 6,000 6,000
Total area sf 30,000 120,000

*Based on the capacity of batch operation being a hydraulic
loading of one million gallons each 90 minutes to each
basin.

**Based on clarifying one mg in 30 minutes.

**%Based on the capacity of batch operation being a hydraulic
loading of 300,000 gallons every 24 hours.




Chemical handling, storage and
points of chemical application

Chemical

Chlorine

Sulfur dioxide

Potassium Permanganate
Activated silica

Caustic soda

Aluminum sulfate

Activated carbon

Polyelectrolyte (flocculant aid)

Polyelectrolyte (filter aid)

Sodium silicate

Projected chemical feed rates
in mg/l

Chemical

Chlorine

Chlorine dioxide

Sulfur dioxide

Potassium permanganate

Activated silica (liquid~0.6% SiO
Caustic soda®*

Aluminum sulfate (liquid)
Activated carbon

Polyelectrolyte (flocculant aid)
Polyelectrolyte (filter aid)

2)

*Variable for pH adjustment.

T 3-7

Points of Application

Chemical Pit No. 1, Chemical
Pit No. 2 flocculation basins,
filter feed channel, filter
effluent channel, recovered
wash water splitter box

Chemical Pit No. 3, mixing
chamber, flocculation basins,
filter feed channel

Mixing chamber
Mixing chamber

Chemical Pit No. 2, mixing
chamber, filter effluent
channel

Mixing chamber

Chemical Pit No. 2, Chemical
Pit No. 4, mixing chamber,
flocculation basins, filter
feed channel

Chemical Pit No. 2, mixing chamber,
flocculation basins, recovered
wash water splitter box, sludge
thickeners, thickened sludge pump
station

Filter influent channel

Chemical Pit No. 2, mixing
chamber, filter effluent
channel

Avg. Max.
3 8
0.2 1

2 5
1.0 4
0.7 1.7
0.4 50
10 40
3 20
1.0 2.5
0.1 2

299



T 3-8

Projected chemical feed

requirements
Chemical Unit
Chlorine ppd
Chlorine dioxide**

(as commercial NaClOz) ppd
Sulfur dioxide** ppd
Potassium permanganate ppd
Activated silica (0.6% solu. SiOz) gph
Caustic soda¥* gph
Aluminum sulfate (50% solu. 1liq.) gph
Activated carbon** gph

Polyelectrolyte (floc @ 0.3 1bs/gal) gph
Polyelectrolyte (filt @ 0.3 1lbs/gal) gph

*Variable for pH adjustment.

Avg. Max.
10,000 26,700
560 2,800
3,340 8,340
3,336 13,350
10 30

4 515
121 500
210 1,400
465 1,400
50 1,000

**Seasonal use. Values given are calculated on the basis
of 200 mgd flow during taste and odor period.

Chemical feeders to meet requirements:
(in most cases includes 1 standby)
Unit

Chemical feeders
Chlorine (at treatment plant)
Number of chlorinators
Capacity of chlorinators ppd
Number of evaporators each
Capacity of evaporators ppd

&

NaClO2 crystal

Number of feeders

Type
Capacity of each feeder ppd

Sulfur dioxide
Number of feeders
Capacity of feeders ppd
Number of evaporators
Capacity of evaporators ppd

Potassium permanganate
Number of feeder pumps
Type
Capacity of each feed pump
(@1 1b KMn04/gallon water) gph

Activated silica
Number
Type
Capacity of each feed pump
(assuming @ 0.67% $i0, solution) gph

*k*Area provided for future installation.

Proposed

5
5@ 8,000
5

5@ 8,000

4
Dry feeder
4 @ 1,000

3
8,000
3
8,000

2
Diaphragm

800

2
Diaphragm

40




T 3-9
Unit Proposed
Caustic soda
Number 4
Type Diaphragm
Capacity of each feed pump gph 1 @ 400
1 @ 100
2@20
Aluminum sulfate in liquid
Form -8.3% Ale (5.4 1bs/gal)
Number of feeg pumps 4
Type Diaphragm
Capacity gph 4 @ 220
Activated carbon slurry @
one 1lb carbon/gallon water
Number of feeder pumps each 3%
Type Rotodip
Capacity of each feeder pump gph 3@ 1,800
Polyelectrolyte (floc aid)
Number of pumps 4
Type Diaphragm
Capacity, each gph 2 @ 880
2 @ 220
Polyelectrolyte (filter aid)
Number of pumps 4
Type Diaphragm
Capacity, each gph 2 @ 440
2 @ 220
Chemical storage and handling
Chemical Unit Proposed
Chlorine
Number 3%k
Type of containers each bulk tanks
Capacity, each gal 5,000 (water equivalent)
Storage @ design flow and
average dosage (3 mg/l) days 16
Storage @ design flow and
maximum dosage (8 mg/l) days 6
Handling Transfer from tank
truck with compressed
air

*Variable feed points require duplication of equipment.
**Area for a possible fourth tank recommended.



e

T 3-10 =
3
Unit Proposed
Sulfur dioxide TO BE DETERMINED
Type of storage* &
Number 60
Capacity of each 1bs 2,000
Total storage capacity 1bs 120,000
Storage @ design flow and
average dosage (2 mg/l) days 18
Storage @ design flow and
maximum dosage (5 mg/l) days 7
Storage @ turnover flow and
maximum dosage (5 mg/l) days 14
Potassium permanganate
Type of storage lined concrete
Number of tanks each 1
Capacity of tank gal 100,000

Days of solution storage @

design flow and average

dosage (1 mg/1) days 30
Days of solution storage @

design flow and maximum

dosage (4 mg/1) days 7.5
Sodium silicate bulk storage
Type of storage lined concrete
Number of tanks each 1
Capacity of tank (~21% SiO2
solution) gal 5,600%*

Days of solution storage @

design flow and average

dosage (0.7 mg/1 of 0.6%

$io0,) days 816
Days of solution storage @

design flow and maximum

dosage (1.7 mg/1l of 0.6%

SiOz) days 275
Activated silica day tank storage

Type of storage stainless steel tank
Number of tanks each 2
Capacity of each tank gal 1,200
Total storage capacity gal 2,400
Solution 0.6% as SiOy
Days of solution storage @

design flow and maximum

dosage (1.7 mg/l of 0.6%

SiOz) days 3.33

*At time of design, recommend investigation of using
bulk storage (two 5,000 gallon tanks).
**Capacity to handle one 4,000 gallon truck load of

of 30% SiO2 again diluted 407%.




Caustic soda

Type of storage tanks

Number of tanks

Capacity of tank

Solution

Days of solution storage @
design flow and average
dosage (0.4 mg/l)

Days of solution storage @
design flow and maximum
dosage (50 mg/1)

Alum

Type of bulk storage
Number of bulk storage tanks
Capacity of each bulk storage tank
Total storage
Storage @ design flow and

average dosage (10 mg/l)
Storage @ design flow and

maximum dosage (25 mg/l)

Activated carbon

Type of storage bins

Number of slurry bins

Capacity each slurry bin

Total slurry storage capacity

Days of slurry storage @ design
flow and average dosage
(3 mg/1)

Days of slurry storage @ design
flow* and maximum dosage
(15 mg/1)

Handling

Unit Proposed
lined concrete
each 1
gal 30,000
507 NaOH
days 312
days 2.4
lined concrete
each 2
gal 105,560
gal 211,120
days 72
days 29
lined concrete
each 2
gal 363,500
gal 727,000
days 145
days 30

Bulk delivery,
mixers and pump

*Design flow @ lake turnover period assumed to

be 200 mgd.

Polyelectrolyte - flocculant aid

Concentration of solution
Type of storage tanks

0.3 1bs/gal
Fiberglass, 316
stainless steel

T 3-11

slurry
s

or

steel epoxy lined

<61



T 3-12.

Unit Proposed
Number of day tanks each 4